





POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 90102453 SPLIT USE

2 1 9-350-06 NAGLE FOR U-BESLAG NAIL

3 1 414116 TRAEKSTANG TOW BAR

4 1 414117 FJEDER SPRING

5 1 414118 SPLIT COTTER

6 1 414119 SPLITBOLT COTTER BOLT

7 2 90102947 STALBOLT 8.8 M10X65 FZ STEEL BOLT M10X65 FZ

8 12 90102311 PLANSKIVE M10.X21.X5. FACE PLATE M10.X21.X5.

9 6 90100693 LASEM@TRIK 8.8 M10 FZ LOCKING NUT M10 FZ

10 10 414120 STILK FOR SADE BRACKET FOR SEAT

11 1 414121 BESLAG BRACKET

12 1 414122 SADE SEAT

13 2 90102773 SATBOLT 8.8 M10X30 FZ SET BOLT M10X30 FZ

14 4 90101164 MASKINSKRUE 6X30 MACHINE SCREW 6X30

15 16 90102309 PLANSKIVE M6 - 6.5X16.0X1 FACE PLATE M6 - 6.5X16.0X1
FZ FZ

16 1 90102986 STALBOLT 8.8 M12X80 FZ STEEL BOLT M12X80 FZ

17 4 90102312 PLANSKIVE M12 FZ FACE PLATE M12 FZ

18 1 90100694 LASEM@TRIK 8.8 M12 FZ LOCKING NUT M12 FZ

19 1 414123 FODBREMSE BREAKE

20 2 90102884 STALBOLT 8.8 M6X25 FZ STEEL BOLT M6X25 FZ

21 8 90100691 LASEM@TRIK 8.8 M6 FZ LOCKING NUT M6 FZ

22 1 414124 STANG ROD

23 1 414125 BREMSE BRAKE

24 4 90100692 LASEM@TRIK 8.8 M8 FZ LOCKING NUT M8 FZ

25 8 90102310 PLANSKIVE M8 FZ FACE PLATE M8 FZ

26 4 90100087 BRZADDEBOLT 8.8 M8X30 FZ CARRIAGE BOLT M8X30 FZ

27 1 414126 FJEDER SPRING

28 1 414127 HJULOPHANG

29 2 90102941 STALBOLT 8.8 M10X35 FZ STEEL BOLT M10X35 FZ

30 2 414128 HJUL WHEEL

31 2 414129 PASSKIVE 25.2X30X1 WASHER 25.2X30X1

32 1 90102495 SEEGERRING SORT U 25 RETAINER RING U 25

33 2 90102773 SATBOLT 8.8 M10X30 FZ SET BOLT M10X30 FZ

34 2 414130 BQ@S BUSHING

35 1 414131 PLADE PLATE

36 4 90101163 MASKINSKRUE 6X25 MACHINE SCREW 6X25

37 2 414132 HANDTAG HANDLE

38 1 414133 LAS LOCK

39 1 414134 RORSTIFT PIPE PIN

40 1 414135 FJEDER SPRING

41 1 414136 BESLAG BRACKET

42 2 290398 FLANGEBOLT GUL M6X16 COLLAR BOLT M6X16

43 1 91200150 VOGNSTEL KOMPLET CART

44 4 90100116 BRZADDEBOLT 8.8 M10X25 FZ | CARRIAGE BOLT M10X25 FZ

45 2 414137 BESLAG BRACKET




